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RAINBOW HANGZHOU CO.LTD
7F,UNIT 2 MEILAI INTERNATIONAL MANSION,LINPING,HANGZHOU,CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . (A)Bonded fabric (NORMANDIE)

Sample Color : (A)NORMANDE-02

Composition : (A)100% P

Sample Receiving Date - Nov 23, 2023

Testing Period g Nov 27, 2023 - Nov 30, 2023

Test Result(s) . Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Test Performed . Selected test(s) as requested by applicant
Conclusion A Remark
Abrasion Resistance PASS

Remark(s) : PASS=Meet Client's Requirement

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Hangzhou Branch

jack-yl_zhang(Account Executive)
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Test Result

Abrasion Resistance

(EN ISO 12947-2:2016;Martindale Abrasion & Pilling Tester, Pressure: 12kPa)

As Received

- Unit A Requirement
The quoted result Rubs Exceed100000 Min 100000Rubs

The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.

***End of Report***

Scan to see the report
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